
VPDES PERMIT PROGRAM FACT SHEET 

This document gives pertinent information concerning the VPDES Permit listed below. This permit is being processed as 
a MAJOR, MUNICIPAL permit. The effluent limitations contained in this permit will maintain the water quality 
standards of 9 VAC 25-260-00 et seq. 

1. PERMIT NO.: VA0061751 EXISTING PERMIT 
EXPIRATION DATE: September 25, 2015 

2. FACILITY NAME AND LOCAL MAILING 
ADDRESS 

Town of Christiansburg WWTP 
100 East Main Street 
Christiansburg, Virginia 24073 

FACILITY CONTACT: 
NAME: Ryan L. Hendrix 
TITLE: Wastewater Operations Superintendent 
PHONE: (540) 382-8221 - Office 
PHONE: (540) 357-0430 - Mobile 
E-MAIL: rhendrix(S>christiansburg.org 
[...]
were received from DCR. The DCRreport and DCfT geographical report indicates the presence ofTo^F 
speciesmmereceiving stream ofthis existing discharge. 

By email dated 8/17/15 the DCfTmdicated supportofLWdisirn^ction and noted that complia^ 
permit limitatioris and monitormg requirements should resultmnoimpacttoT^ 

DCR provided comments on the drafrpermitvia email 8/24/15.Theynoted me presence ofm^ 
and Oreen Floater in the receiving stream. DCRrecon^ended the use ofUV verses Chlorination which the 
plant already utilizes. They also suggested that due to the presence of freshwatermussels, that''the FFA 
ammonia limits"be adopted. Atthis time, tiieDFQ has not adoptedanew ammonia standard, however, the 
dischargewasassessedfortheneedfor an ammonia limitation based on the current wat^r quality st^ 
This assessment mdicated mat no limitation is neededfor ammonia atmis time. 

OTHER COlvI l^NTSRECEIVEDI^OMRIPARIANOWNE^ 
Ooctnnent any consents received from other sottrcesandnote how resolved. 

The application and draft permit have receive 
Regulation, and no comments were received. 

PIJBLICNOTICE INFORMATION: CommentPerlod: StarrDat^: Angnst2^,20I5 
End Date: S^ptemb^r 22,2015 

Persons may commentmwritmg or by e-mail to me DFQ on me proposed reissuance of the permit w i t ^ 
days from the date ofthe first notice. Address all comments to the contactperson listed below. Written ore-
mail consents shall mclude the name, address, and telephone number ofthe v^ter, and shall con^ 
complete, concise statement of thefactnal basis m^ 
period will be considered. The Director ofthe DFQ may decide to holdapublic hearing if public response is 
significant. Requestsforpublichearmgs shall state the reason whyahearmg is requested, the n^ 
issues proposed to beraisedmthe public hearmgandabrief explanation ofhowtherequestor'smterests 
would be directly and adversely affected bythe proposed permit action. 

All pertmentmformation is on file and may be mspected, and arrangements madeforcopym^ 
KirkA.Batselat: Department ofFnvironmental Quality (DFQ), Blue Ridge Regional Office, 7705 
TimberlakeRoad,Lynchburg,VA24502 Teleph 



Following the comment period, the Board will make a determination regarding the proposed reissuance. 
This determination will become effective, unless the Director grants a public hearing. Due notice of any 
public hearing will be given. 

30. ADDITIONAL FACT SHEET COMMENTS/PERTINENT INFORMATION: 

The permittee is current with their annual permit maintenance fees. 

31. SUMMARY OF SPECIFIC ATTACHMENTS LABELED AS: 

Attachment 1 Site Inspection Report/Memorandum 
Attachment 2 Discharge Location/Topographic Map 
Attachment 3 Schematic/Plans & Specs/Site Map/Water Balance 
Attachment 4 Discharge/Outfall Description 
Attachment 5 Limitations/Monitoring 
Attachment 6 Special Conditions 
Attachment 7 Effluent/S ludge/Ground Water Limitations/Monitoring Rationale/Suitable Data/ 

Stream Modeling/Antidegradation/Antibacksliding 
Attachment 8 Special Conditions Rationale 
Attachment Material Stored 
Attachment 9 Receiving Waters Info./Tier Determination/STORET Data 
Attachment 10 303(d) Listed Segments 
Attachment 11 TABLE A and TABLE B - Change Sheets 
Attachment NPDES Industrial Permit Rating Worksheet 
Attachment 12 EPA/Virginia Draft Permit Submission Checklist 



ATTACHMENT 1 

SITE INSPECTION REPORT/MEMORANDUM 



COMMONWEALTH of VIRGINIA David K. Paylor 
Director 

Doug Domenech 
Secretary of Natural Resources 

DEPARTMENT OF ENVIRONMENTAL QUALITY 
Blue Ridge Regional Office 

Robert J.Weld 

wwwxleq.virginia.gov 
Lynchburg Office 
7705 Timberlake Road 
Lynchburg, Virginia 24502 
(434)582-5120 
Fax (434) 582-5125 

AUG 2 7 2014 
Roanoke Office 

3019 Peters Creek Road 
Roanoke, Virginia 24019 

(540) 562-6700 
Fax (540) 562-6725 

Mr. Ryan L. Hendrix 
Superintendent 
Town of Christiansburg 
Wastewater Treatment Facility 
2557 Crab Creek Road 
Christiansburg, VA 24073 

Re: Recon Inspection Report 
Town of Christiansburg Wastewater Treatment Plant 
VPDES Permit No. VA0061751 

Dear Mf^fierirJrix: 

Enclosed is a copy of the Recon Inspection Report for the above referenced facility. I 
conducted the inspection on July 31,2014. 

Please note there are no requests for action related to the operation of the wastewater 
treatment system. 

This letter is not intended as a case decision under the Virginia Administration Process Act. 
VA Code §2.-4000 ef seq (APA). If you have any questions regarding my inspection, please 
contact me at the DEQ Blue Ridge Regional Office, Roanoke (540-562-6829). 

Sincerely, 

Gerald A. Duff 
Compliance Inspector Senior 

Copies: S. C. Hale, File - DEQ/BRRO, Roanoke 



VA DEQ Recon Inspection Report 
Virginia Department of Envkonmental Quality 

Blue Ridge Regional Office, Roanoke 
RECON INSPECTION REPORT 

FACILITY NAME: 
Town of Christiansburg Wastewater Treatment Plant 

INSPECTION DATE: 07/31/2014 FACILITY NAME: 
Town of Christiansburg Wastewater Treatment Plant INSPECTOR Gerald A. Duff 9^ C> 
PERMIT No.: VA0061751 REPORT DATE: 08/11/2014 
TYPE OF _ x . . . . „ K . . 
FACILITY: W M m v C ^ W M i * " 

V Industrial V Minor 

P" Federal f Small Minor 

r HP r LP 

TIME OF INSPECTION: 
14:15 15:45 

Arrival Departure 

TYPE OF _ x . . . . „ K . . 
FACILITY: W M m v C ^ W M i * " 

V Industrial V Minor 

P" Federal f Small Minor 

r HP r LP 
TOTAL TIME SPENT 8 hours w/report 

PHOTOGRAPHS: 1? Yes • V No 
UNANNOUNCED p y „ r N o 

INSPECTION? 

1 REVIEWED BY / Date: 9f1twJiH 
1 PRESENT DURING INSPECTION: Ryan Hendrix and John Shelor (Christiansburg), Chad Williams (DEQ) 

INSPECTION OVERVIEW AND CONDITION OF TREATMENT UNITS 

On July 31,2014, the writer visited the above referenced facility to perform an unscheduled inspection and to allow for our 
new DEQ compliance inspector to tour and observe the operations ofthis particular wastewater treatment process. 

Sewage Pumping 

Flow Equalization 

Mechanical Screening 

Aerated Grit 

Primary Sedimentation 

Activated Sludge Aeration 

Secondary Sedimentation 

UV Disinfection 

Post Aeration 

Anaerobic Digestion 

Gravity Belt Thickening 

No problems were noted. 

No problems were noted. 

No problems were noted. 

No problems were noted. 

No problems were noted. 

No problems were noted. A portion of anoxic RAS is returned to the head of this unit and 
mixed with primary effluent to improve nitrogen removal. 

No problems were noted. 

No problems were noted. 

No problems were noted. 

No problems were noted. Excess gas production was being flared off. 

No problems were noted. Unit was in standby mode. 

EFFLUENT FIELD DATA: 

Flow MGD 
Dissolved] 
Oxygen mg/L 

I RC (Contact I 
Tank) 1 mg/L 

pH S.U. Temperature •c TRC (Final Effluent) | mg/L 

Was a Sampling Inspection conducted? f Yes (see Sampling Inspection Report) P No 

The final effluent appeared clear after UV disinfection. 

1 



VA DEQ Recon Inspection Report 

| Permit # | VA0061751 

CONDITION OF OUTFALL AND EFFLUENT CHARACTERISTICS: 

1. Type of outfall: V Shore Based P Submerged Diffuser? W Yes V" No 

2. Are the outfall and supporting structures in good condition? V Yes V No 

3. Final Effluent (evidence of following problems): V Sludge bar V Grease 

r Turbid effluent P Visible foam F Unusual color T Oil sheen 

4. Is there a visible effluent plume in the receiving stream? j ~ yes V No 

5. Receiving stream: W No observed problems V Indication of problems (explain below) 

Comments: The final effluent at Outfall 001 was not observed due to its remote location in the New River. 

REQUESTED CORRECTIVE ACTIONS: 

There are no requests for corrective actions regarding this inspection. 

NOTES and COMMENTS: 

2 



VA DEQ Recon Inspection Report 

Facility Inspection Photos 

Screw Lift Pumps Equalization Basin Aerated Grit 

Primary Clarification Activated Sludae Aeration Secondary Clarification 

Post Aeration Flow Measurement Effluent Pump Station 

3 



J 

ATTACHMENT 2 

DISCHARGE LOCATION/TOPOGRAPHIC MAP 





ATTACHMENT 3 

SCHEMATIC/PLANS & SPECS/SITE MAP/ 
WATER BALANCE 



RECYCLE FLOWS <5c 
MAIN WWTF DRAINAGE SYSTEM 

PERMITTED 
CONTROLLED 
DIVERSION 
DISCHARGE 
002 TO 
CRAB CREEK 

INFLUENT FLOW 

16.0MGD 

EQUALIZATION 
BASINS 

0.28 0.28 0.28 0.28 
MG MG MG MG 

EO-4 EQ-3 EO-2 EQ-1 

, WET , WET 
WEATHER ? DUAL 4 

PUMP ZSCREW Z 
STATION ^PUMPS £ 

14.5MGD L 

-MECHANICAL BAR 
SCREEN MANUAL 
BYPASS SCREEN 

SCREENINGS 
(TO LANDFILL) 

(PEAK) 

DUAL AERATED 
GRIT CHAMBERS 

(DIVERSION TO EQ. BASINS) 

PARSHALL FLUME 

FLOWMETER 
EQ-5 PUMP 
STA 

6.0MGD 

3.0MGD 3.0MGD 

HOCI— 

WASTE 
ACTIVATED 

SLUDGE 

a 
BLOWER 
BUILDING 

SPLITTER 
BOX #1 

t 
GRIT 

(TO LANDFILL) 

PRIMARY 
CLARIFIERS 

6.0MGD 

AERATION 
BASINS ) 

MvlAIN ELECT 
SERVICE RM 

^STANDBY 
GENERATORS 
(2) 480V, 30 

3.0MGD 

ACTIVATED SLUDGE 
PUMP STATION 

SUPERNATANT 
(FROM ANAEROBIC 

DIGESTERS) 
WASTE ACTIVATED 

SLUDGE TO STORAGE 
TANKS. BLEND TANKS. 

OR GST 

PRIMARY SLUDGE TO 
SLUDGE TANKS OR 

BLEND TANKS 

SECONDARY 
CLARIFIERS 

UV DISINFECTION 

PERMITTED CONTROLLED 
DIVERSION 006 DISCHARGE 
TO CRAB CREEK 

EFFLUENT 
PUMP STATION 

POST 
AERATION 

DISCHARGE 
PERMIT 001 

TO NEW RIVER 
VIA DIFFUSER 

6.0MGD 

NOTE: FLOWS REPRESENT DESIGN FLOWS. 
Drawing Copyright 6 2014 

CHA-
1901 Innovation Drive. Suto 2100 

BlacfalbijrB.VA 24060 
Mam: (540) 5524548 - www.chaootnpantos.ooin 

TOWN OF CHRISTIANSBURG 
WASTEWATER TREATMENT FACILITY 

GENERAL FLOW SCHEMATIC/LIQUID TREATMENT 

PROJECT NO. 
21490 

DATE: FEB 2015 

FIGURE 2 



File: V: \PROJEC, J \BVA\21490\CADD\FIGURES\FIG1-3_REV2015.DWG Saved: 3 / 1 6 / 2 0 1 5 11:02:53 AM Plot ted; 3 / 1 5 / 2 0 1 5 11:03:22 AM Current User: Breeding. Tyter LostSavedBy: 5102 

SLUDGE 
DEWATERING 
BUILDING 

GRAVITY-
BELT 

THICKENER 

'SLUDGE? 
BLEND 
TANK 

sSBT-

WAS 

PSL 

DIGESTER 
BUILDING 

BIOSOLIDS MIXING/ 
TRANSFER PUMP 

STA NO. 1 

TDSL STORAGE 
TANKS 

BIOSOLIDS MIXING/ 
TRANSFER PUMP 

STA NO.2 -

BIOSOLIDS 
(LAND APP) 

TWAS/TiPSL J 

LIQUID 

BLENDED TWAS ] 
& PSL/TPSL ' 

SLUDGE 
STORAGE 
TANKS 

" \ / 
PSL 

1 

iSST-
! 1B 
t 

SST-1A 
PRIMARY 
SLUDGE 

PUMPING 
STATION 

SST-2B 
i 

~SST-2A 

i : 
i 

PSL I 

i : 
i 

PSL I 

PSL 
•5 FROM PRI. CLARIFIER 

LEGEND 
NORMAL OPERATION 
OPTIONAL OPERATION 

PSL" 

FROM SEC. 
CLARIFIER 

Drawing Copyright © 2014 

PRIMARY SLUDGE PSL-
THICKENED PSL TPSL 
WASTE ACTIVATED SLUDGE WAS 
THICKENED WAS . TWAS 
DIGESTED BIOSOLIDS DB 
THICKENED BIOSOLIDS TB 
BIOSOLIDS STORAGE TANK BST 

CHA-
1901 hnovaHon Drive, Suta 2100 

Bladoounj.VA 24080 
M»h:(5W)55W54B - www CJUCUHUtM JOTI 

vv X 

TOWN OF CHRITIANSBURG 
WASTEWATER TREATMENT FACILITY 

PROCESS FLOW DIAGRAM (SOLIDS) 

PROJECT NO. 
21490 

DATE: FEB 2015 

FIGURE 3 



ATTACHMENT 4 

DISCHARGE/OUTFALL DESCRIPTION 



TABLE I 

NUMBER AND DESCRIPTION OF OUTFALLS 

OUTFALL 
NO. 

DISCHARGE 
LOCATION 

DISCHARGE SOURCE 
(1) 

TREATMENT 
(2) -

FLOW 
(3) 

001 36°-41'54" 
78°-07'-54" 

Treated Municipal Waste 
Water 

Wastewater Treatment unit processes 
include flow equalization (five 
equalization basins), pretreatment 
(mechanical screening and two aerated grit 
chambers) then primary treatment 
consisting of four rectangular primary 
clarifiers with wastewater flow split 
evenly, the wastewater is then recombined 
and is introduced equally to two secondary 
treatment aeration basins (activated sludge 
basins), followed by two secondary 
clarifiers. The treated supernatant (treated 
wastewater) then flows to one of two UV 
disinfection channels, while the settled 
sludge is either wasted to sludge handling 
or is recycled to the aeration basins. 
Treated wastewater flows from the UV 
treatment channels to one of two former 
chlorine contact tanks retrofitted with air 
diffusers that serve as post aeration tanks. 
The treated effluent then flows to the New 
River via a 24-inch force main equipped 
with a submerged multiport diffuser within 
the New River. 

6.0 MGD 
w/ 
expansion 
to 8.0 
MGD 

(1) List operations contributing to flow 
(2) Give brief description, unit by unit 
(3) Give maximum 30-day average flow for industry and design flow for municipal 



PROCESS FLOW DESCRIPTION 

The following process description for the Christiansburg Wastewater Treatment Facility is 
graphically illustrated by Figure 2, Schematic of Wastewater Flow/Liquid Treatment and 
Figure 3, Solids Process Flow Diagram. 

The major operations of the treatment plant are as follows: 

1. Prefreatment 

Pretreatment facilities consisting of one mechanical bar screen, a manual bypass 
screen, and two aerated grit chambers operate at the head of the treatment plant. As further 
described in Item 10, five equalization basins provide surge suppression and flow 
equalization, maintaining design flow for optimum treatment. 

2. Primary Treatment 

After passing through the aerated grit chambers, the flow is split between four 
primary rectangular clarifiers. The purpose of the clarifiers is to remove floating and 
settleable solids from the process flow. The flow enters each clarifier at one end and a weir 
at the opposite end maintains even flow distribution and prevents short circuiting of the flow. 
After passing over the weir the wastewater is collected in effluent troughs, and recombined in 
a single pipe to the aeration basins. The settled sludge will be managed in the sludge 
handling operation discussed later. 

3. Secondary Treatment 

The wastewater from the primary clarifiers is introduced equally into each of the two 
aeration basins. In the aeration basins the wastewater is mixed with biological floe (activated 
sludge) being maintained in the aeration basins and the mixture undergoes diffused aeration. 
The microorganisms present in the biological floe accomplish the treatment (biochemical) of 
the wastewater. The aeration basin effluent flows to two secondary clarifiers where the 
activated sludge biomass is separated from the mixture by gravity and settling. The clear 
liquid supernatant is then discharged to the UV channel system. 

The activated sludge from the secondary clarifier is either wasted to the sludge 
handling operations or recycled to the aeration basins. Recycling the activated sludge 
ensures that the microorganisms' viability by reintroducing the microorganisms present in the 
activated sludge to the nutrients found in the untreated wastewater. Three variations of this 
process can be used; the conventional, the complete mix, and the step aeration process 
modifications. 

4. Disinfection 

The effluent from the secondary clarifiers flows to the to the two UV channels in the 
UV Building. Flow into the UV channel can be controlled by influent gate while the effluent 
weir at the end of the UV tank controls the water level in the UV channel. UV radiation 
inactivates bacteria and viruses remaining in the wastewater after the activated sludge 
treatment and secondary clarification. Exposure of these organisms to UV light, at 

1 



wavelengths between 2^0 and 2 ^ nanometers (nm), results inaphotochemical change in tbe 
organism's DNA which either kills the organismor makes it unable to reproduce. Flow 
from the UVchannel discharges to former chlorine contact tanks,which are retrofitted with 
air diffusers to serve asapost aeration facility for the WTF. 

Post Aeration 

Disinfected effluent from the Unbuilding flows to two post aeration units located in 
the old chlorine contact basins. Fachpost-aerationunit consists ofafrne bubble diffuser 
system. The treated wastewater is aerated in order to ensureadissolved oxygen level above 
the effluent limitations of .̂Omg^L. 

^ O^tfallUine 

The treated, disinfected, and aerated effluent is discharged into an outfall line(Outfall 
001). The outfall line transports the effluent to the outfall pump station,which pumps final 
effluent to the New River. 

7. SI^eHan^Iin^ 

Primary sludge, digested sludge and waste activated sludge are usually pumped toa 
sludge blend tank where they are mixed and held prior to thickening. The mixed sludge is 
then thickened usingagravity belt thickener. Flow that is not removed as thickened sludge is 
recycled to the head of the plant. 

Alternatively,if sludge thickening is not required, the sludge can be pumped directly 
to the primary digester for treatment(stabilization). Polymer may be added to the sludge (if 
needed), while being fed to the sludge belt thickener. 

Sl^ge Digestion 

The thickened sludge is pumped to the primary digester. The primary digester consists of an 
enclosed tank, withafloating, airtight cover. In this unit the sludge is stabilized by anaerobic 
mesophilic bacteria. In order to provide optimum conditions for this process,aheater̂ heat 
exchanger isusedtomaintainaconstant temperature. Sludgeintheprimary digester is 
mixed by recirculation of the gas produced by bacteria. The airtight cover collects the gas, 
which consists primarily of methane and carbon dioxide. The heating value of this gas is 
significant, and it is used as a fuel for a turbine generator and̂ or for the heater̂ heat 
exchanger. Anyexcessgasisflaredas wastetothewastegasburner. Inthefuture,the 
digester gas may be used for combined power generation and digester heat generation usinga 
microturbine. 

Oncestabilizedintheprimary digester, thebiosolids (sludge) arepumpedtothe 
secondary digester. Thisunitisalso enclosed inordertostorethegasproducedandto 
maintain anaerobic conditions in the digesters The biosolids inthe secondary digester are 
typically not mixed. Recent upgrades to the Anaerobic Digesters provide mixing and the 
ability to use both the primary and secondary digesters. The biosolids settles out in fairly 
discrete layers. Supernatant is decanted off the top layer and recycled back to the head of the 
plant. Biosolids removed from the secondary digester are thickened via a gravity belt 

2 



thickener and then may be stored in the biosolids holding tanks, or pumped directly to the 
tanker trucks for land application asaliquid biosolids. 

Flow Equalization 

Flow equalization Is provided to accommodate normal variations in influent 
wastewater flow which typically occurs several timesaday. The existing five equalization 
basins of0.2^ MO (four) and 1.7̂  MO(one) are used to collect and store wastewater during 
periods of high flow, returning thestored wastewater to thehead of theplant when the 
influent flow decreases. The equalization hasins are designed to handle flows exceeding the 
average treatment plant design flow and then subsequently release store wastewater during 
low flow periods to maintain average design flow. 

The equalization basins are also intended to hold excessive flows which occur during 
heavy rain events. Typically, high flows are diverted to the equalization basins after passing 
through the grit chambers. If the flows are high enough, the equalization basins may 
overflow. The only possible measure to control excessive flows is to ensure that the 
equalization basins are empty when rain is anticipated. 

Four of the existing 0.2^ MO equalization basins are equipped with floating aerators. 
Thewaterlevelinthesebasinsiscontrolledbyaseparate bubbler type liquid level controller. 
Operation of the other two 0.2^ MO equalization basins is controlled byamotorized effluent 
valve that is controlled by the influent magnetic flow meter. Thefifth equalization basin 
(1.7^MO) is equipped withajet mixing system. 

Using all five operational equalization basins, the plant has an equalization capacity 
of2.72 million gallons. Equalization basin overflows (if any)will be diverted to Outfall 002, 
which flows to OrabOreek. 

3 



ATTACHMENT 5 

LIMITATIONS/MONITORING 



MUNICIPAL EFFLUENT LIMITATIONS/MONITORING 
OUTFALL # 001 DESIGN FLOW: 6.0 MGD 
Outfall Description: 
SIC CODE: 4952 NAICS CODE: 

(X) Final Limits ( ) Interim Limits Effective Dates - From: Permit Effective date To: Permit expiration date or issuance of CTO for 8.0 MGD Plant 

EFFLUENT 

CHARACTERISTICS 

DISCHARGE LIMITATIONS MONITORING 
REQUIREMENTS 

EFFLUENT 